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TEST REPORT

Test Report No. :

HK2407314284-10E

Sept. 18, 2024
Date of issue

Equipment under Test

Model /Type

Series Models

4G driving recorder

VisionSync 10

VisionSync 30, VisionSync 30 Pro, VisionSync 50,
VisionSync 50 Pro, VisionSync 70, VisionSync 70
Pro, VisionSync 90, VisionSync 90 Pro,

LinkStream 10, LinkStream 30

Applicant Hangzhou Tanlink Technology Co.,Ltd.

Address Room 701, South Building, Building 3, No.16,
Longtan Road, Canggian Street, Yuhang District,
Hangzhou, Zhejiang, China

Manufacturer Hangzhou Tanlink Technology Co.,Ltd.

Address Room 701, South Building, Building 3, No.16,
Longtan Road, Canggian Street, Yuhang District,
Hangzhou, Zhejiang, China

Test result Pass

The test report merely corresponds to the test sample.
It is not permitted to copy extracts of these test result without the written permission of

the test laboratory.
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1. SUMMARY
1.1 Test Standards

The tests were performed according to following standards:

FCC Part 2:Frequency Alloca-Tions And Radio Treaty Mat-Ters; General Rules And
Reg-Ulations.

FCC Part 22Subpart H:Private Land Mobile Radio Services.

ANSI/TIA-603-E-2016: Land Mobile FM or PM Communications Equipment Measurement
and Performance
Standards.

ANSI C63.26-2015: IEEE/ANSI Standard for Compliance Testing of Transmitters Used in
Licensed Radio
Services.

FCC KDB 971168D01 vO3r01 Power Meas License Digital Systems.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK

this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.corr
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1.2 Test Description

Test Iltem FCCRuleNo Requirements Verdict

Effective(lsotropic)

Radiated Output §2.1046, EIRP<7W Pass
Power §22.913
Peak-Average Ratio §22.917 FCC:Limit<13dB Pass
Ct':g‘::gt':‘::ggcs §2.1047 Digital modulation Pass
. OBW: Nolimit.

Bandwidth §2.1049 EBW: Nolimit. Pass

< -13dBm/1%*EBW,
Band Edges §2.1051, InN1MHz bands immediately outside and Pass

Compliance §22.917 adjacent to
Thefrequency block.

<-13dBm/1MHz,
Spurious Emission §2.1051, from9kHz to 10th harmonics but outside

at AntennaTerminals §22.917 authorized Pass
Operating frequency ranges.

Field Strength of §2.1051, AN
Spurious Radiation | §22.917 =-13dBm/14@iz. Pass Qﬁ

- §2.1055, FCC:within authorized frequency B

Frequency Stability §22.355, block. Pass &
NOTE 1:For theverdict, the“N/A”denotes“not applicable”, the“N/T”’denotes “nottested”. }
>

Note:
1. PASS: Test item meets the requirement.
2. Fail: Test item does not meet the requirement.
3. N/A: Test case does not apply to the test object.

4. The test result judgment is decided by the limit of test standard.

this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.com
TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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2. EUT DESCRIPTION

Product Name:

4G driving recorder

Model :

VisionSync 10

Series Models:

VisionSync 30, VisionSync 30 Pro, VisionSync 50,
VisionSync 50 Pro, VisionSync 70, VisionSync 70 Pro,
VisionSync 90, VisionSync 90 Pro, LinkStream 10,
LinkStream 30

Trade Mark:

Redtiger

Tx Frequency:

LTE Band 26: 824 MHz ~ 849 MHz

Rx Frequency:

LTE Band 26: 869MHz ~ 894 MHz

Bandwidth:

LTE Band 26: 1.4MHz /3MHz /5MHz /10MHz /15MHz

Type of Modulation:

QPSK/16QAM

Antenna Type:

Internal Antenna

Antenna Gain:

LTE Band 26: -1.43dBi

Power Supply:

DC 5V from Type-C

TEL : +86-755 2302 9901 FAX :
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
- | ——. 0000 0 0 0 ]

+86-755 2302 9901 E-mail : service@cer-mark.com
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3. GENERAL INFORMATION

3.1. Test environment and mode

Operating Environment:

Temperature: 24.0 °C
Humidity: 54 % RH
Atmospheric Pressure: 1010 mbar
Test Mode:
Operation mode: Keep the EUT in continuous transmitting
with modulation

The sample was placed 0.8m above the ground plane of 3m chamber. Measurements in both
horizontal and vertical polarities were performed. During the test, each emission was maximized
by: having the EUT continuously working, investigated all operating modes, rotated about all 3 axis
(X, Y & Z) and considered typical configuration to obtain worst position, manipulating
interconnecting cables, rotating the turntable, varying antenna height from 1m to 4m in both
horizontal and vertical polarizations. The emissions worst-case are shown in Test Results of the
following pages.

Description Operation Frequency

LTE Band 26(1.4MHz) LTE Band 26(3MHz)

Channel Frequency (MHz) Channel Frequency (MHz)
26797 824.7 26805 825.5
26915 836.5 26915 836.5
27033 848.3 27025 847.5

LTE Band 26(5MHz) LTE Band 26(10MHz)

Channel Frequency (MHZz) Channel Frequency (MHz)
26815 826.5 26840 829.0
26915 836.5 26915 836.5
27015 846.5 26990 844.0

LTE Band 26(15MHz)

Channel Frequency (MHz)
26865 831.5
26915 836.5
26965 841.5

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
-~ 1
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3.2. Test Mode

All modes and data rates and positions were investigated.
Test modes are chosen to be reported as the worst case configuration below:

Test Mode
Band Radiated TCs Conducted TCs
QPSK Link 16QAM Link
LTE Band 26 (1.4MHz / 3MHz / 5SMHz / (1.4MHz / 3MHz / 5SMHz /
10MHz/ 15MHz) 10MHz/ 15MHz)

Antenna port conducted and radiated test items were performed according to KDB
971168 D01 Power Meas License Digital Systems v03 with maximum output power.

Radiated measurements were performed with rotating EUT in different three orthogonal
test planes to find the maximum emission.

3.3. Description of Support Units

The EUT has been tested as an independent unit together with other necessary

accessories or support units. The following support units or accessories were used to
form a representative test configuration during the tests.

Equipment Model No. Serial No. FCCID Trade Name

/ / / / /

Note:

1. All the equipment/cables were placed in the worst-case configuration to maximize the emission during the test.

2. Grounding was established in accordance with the manufacturer’s requirements and conditions for the intended
use.

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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3.4. Configuration of Tested System

120 Vac / 60 Hz

EUT

(Adapter) EUT

(USB Cable)

Dipole Antenna

()
EUT 6

EUT
(Earphone)

System Simulator

3.5. Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and

attenuator factor between RF conducted output port and spectrum analyzer. With the
offset compensation, the spectrum analyzer reading level will be exactly the RF output
level. The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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3.6. Equipments Used during the Test
ltem | Test Equipment | Manufacturer | Model No. | Serial No. Calibration Calibration
Date Due Date
1 L.I.S.N. R&S ENV216 | HKE-002 | 2024/02/20 | 2025/02/19
2 L.I.S.N. R&S ENV216 | HKE-059 | 2024/02/20 | 2025/02/19
3 EMI Test R&S ESR | HKE-005 | 2024/02/20 | 2025/02/19
Receiver
4 Spectrum Agilent | NO020A | HKE-048 | 2024/02/20 | 2025/02/19
analyzer
5 Spectrum R&S FSV3044 | HKE-126 | 2024/02/20 | 2025/02/19
6 Preamplifier EMCI EM%OS‘F”S“ HKE-006 | 2024/02/20 | 2025/02/19
7 Preamplifier |Schwarzbeck | BBV 9743 | HKE-016 | 2024/02/20 | 2025/02/19
8 Preamplifier |A.H. Systems| SAS-574 | HKE-182 | 2024/02/20 | 2025/02/19
9 6d Attenuator | Pasternack 6db HKE-184 | 2024/02/20 | 2025/02/19
10 EMI Test Rohde & | rop 7 | HKE-010 | 2024/02/20 | 2025/02/19
Receiver Schwarz
11 Broadband | Schwarzbec | VULBI6 | |\ e 167 | 2024/02/21 | 2026/02/20
Antenna k 8
12 | Loop Antenna | COM-POW | AL-130R | HKE-014 | 2024/02/21 | 2026/02/20
ER
13 | Horn Antenna SChegfere 9120D | HKE-013 | 2024/02/21 | 2026/02/20
EMI Test JS32-CE
14 Software Tonscend 2506 HKE-081 / /
EMI Test JS32-RE
15 Software Tonscend 500 HKE-082 / /
16 | RFAutomatic |, cond | JS0806-1 | HKE-096 | 2024/02/20 | 2025/02/19
control unit
17 | High ﬁ’ﬁﬁf filter | onscend | JSO806-F | HKE-055 | 2024/02/20 | 2025/02/19
Wireless
18 | Communicatio R&S CMU200 | HKE-026 | 2024/02/20 | 2025/02/19
n Test Set

full with our prior written permission. The more details and the

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Wireless
19 Communicatio R&S CMW500 | HKE-027 | 2024/02/20 | 2025/02/19
n Test Set
High-low
20 temperature Guangke HT-80L HKE-118 | 2024/06/10 | 2025/06/09
chamber
Temperature
21 and humidity Boyang HTC-1 HKE-075 | 2024/06/10 | 2025/06/09
meter
RF Test 51120

22 Tonscend Version HKE-183 / /
Software 3.1 46

vy

AN

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK

this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.com
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4. FACILITIES AND ACCREDITATIONS

4.1. Information of The Test Laboratory

Shenzhen HUAK Testing Technology Co., Ltd.
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai
Street, Bao’an District, Shenzhen, Guangdong, China

Testing Laboratory Authorization :

A2LA Accreditation Code is 4781.01.

FCC Designation Number is CN1229.
Canada IC CAB identifier is CN0045.
CNAS Registration Number is L9589.

4.2. Measurement Uncertainty

The reported uncertainty of measurement y + U, where expended uncertainty U is based
on a standard uncertainty multiplied by a coverage factor of k=2, providing a level of
confidence of approximately 95 %.

Measurement
Test Range Uncertainty Notes
Radiated Emission 30~1000MHz 4.10dB (1)
Radiated Emission Above 1GHz 4.32dB (1)
Conducted
Disturbance 0.15~30MHz 3.20dB (1)
(1) This uncertainty represents an expanded uncertainty expressed at approximately the

95%
confidence level using a coverage factor of k=2.

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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5. TEST RESULTS AND MEASUREMENT DATA

5.1. Conducted Output Power Measurement

TEST APPLICABLE

During the process of testing, the EUT was controlled via R&S Digital Radio Communication
tester (CMW500) to ensure max power transmission and proper modulation. This result
contains output power and EIRP measurements for the EUT. In all cases, output power is
within the specified limits.

TEST CONFIGURATION

ATT.
L] AT [ M0

TEST PROCEDURE

Conducted Power Measurement:

a) Place the EUT on a bench and set it in transmitting mode.

b) Connect a low loss RF cable from the antenna port to a CMW500 by an Att.
c) EUT Communicate with CMW500 then selects a channel for testing.

d) Add a correction factor to the display CMW500, and then test.

TEST RESULTS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Conducted Measurement:

LTE FDD Band 26
TX Channel , Frequenc Average Power [dBm]
Bandwidth RB Size/Offset (I\(jIHz) ’ QPSK 160AM
824.7 22.79 22.05
1 RB low 836.5 22.72 22.02
848.3 22.83 22.14
824.7 22.90 21.84
1 RB high 836.5 22.87 21.77
848.3 22.95 21.84
1.4 MHz 824.7 21.86 21.01
50% RB mid 836.5 23.07 22.69
848.3 23.11 22.52
824.7 23.04 22.67
100% RB 836.5 23.09 21.93
848.3 23.08 21.76
825.5 22.82 21.64
1 RB low 836.5 22.81 21.56
847.5 22.77 21.59
825.5 22.02 21.23
1 RB high 836.5 22.02 21.14 ?
847.5 21.95 21.13
3 Mg 8255 21.90 20.96 H
50% RB mid 836.5 23.07 21.49 \
847.5 23.10 21.42 N
825.5 23.09 21.44
100% RB 836.5 21.96 21.10
847.5 21.97 21.11
826.5 23.06 21.55
1 RB low 836.5 22.99 21.39
846.5 22.97 21.40
826.5 22.01 21.02
1 RB high 836.5 22.01 21.02
846.5 21.98 21.06
> Mhz 826.5 22.01 21.12
50% RB mid 836.5 22.99 22.16
846.5 23.11 22.10
826.5 23.11 22.23
100% RB 836.5 22.06 21.16
846.5 21.97 21.17
results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
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829.0 22.94 22.15
1 RB low 836.5 22.92 21.96
844.0 23.01 21.65
829.0 21.97 21.00
1 RB high 836.5 21.97 21.00
844.0 22.10 21.04
0 MHz 829.0 2213 21.06
50% RB mid 836.5 23.05 21.93
844.0 23.06 21.94
829.0 23.12 21.99
100% RB 836.5 22.09 21.13
844.0 21.96 21.15
831.5 22.99 22.16
1 RB low 836.5 22.96 22.02
841.5 23.04 22.18
831.5 22.02 22.01
1 RB high 836.5 2217 21.87
841.5 22.23 22.17
15 MHz 831.5 22.07 21.11
50% RB mid 836.5 22.68 21.69
841.5 22.60 21.72
831.5 22.84 21.89
100% RB 836.5 22.16 22.16
841.5 22.33 22.36
The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.ce
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5.2. Radiated Output Power
LIMIT

This is the test for the maximum radiated power from the EUT.
Rule Part 22H.232(b) specifies, "Mobile/portable stations are limited to 7 watts e.i.r.p.

TEST CONFIGURATION

Signail
Generator

Substitute
Antenna

L
4)

eceiving Antenna

_—

SA

Receiving Antenna oy

Fiter Amplifier

Allenuator

TEST PROCEDURE

1. EUT was placed on a 0.1 meter high non-conductive stand at a 3 meter test distance from the receive
antenna. A receiving antenna was placed on the antenna mast 3 meters from the EUT for emission
measurements. The height of receiving antenna is 0.1m. Detected emissions were maximized at each
frequency by rotating the EUT through 360° and adjusting the receiving antenna polarization. The radiated
emission measurements of all transmit frequencies in three channels (High, Middle, Low) were
measured with peak detector.

2. Alog-periodic antenna or double-ridged waveguide horn antenna shall be substituted in place of the EUT.
The log-periodic antenna will be driven by a signal generator and the level will be adjusted till the same
power value on the spectrum analyzer or receiver. The level of the spurious emissions can be calculated
through the level of the signal generator, cable loss, the gain of the substitution antenna and the reading of
the spectrum analyzer or receiver.

3. The EUT is then put into continuously transmitting mode at its maximum power level during the test.Set
Test Receiver or Spectrum RBW=1MHz,VBW=3MHz, And the maximum value of the receiver should be
recorded as (P,).

4. The EUT shall be replaced by a substitution antenna.In the chamber, an substitution antenna for the
frequency band of interest is placed at the reference point of the chamber. An RF Signal source for the
frequency band of interest isconnected to the substitution antenna with a cable that has been constructed
to not interfere with the radiation pattern of the antenna. A power (Py.ea) is applied to the input of the
substitution antenna, and adjust the level of the signal generator output until the value of the receiver.

The results shown in this test report r 0 uniess o “ument is is

henticity of the report e confirmed at ht

this document cannont be or written permission. The more details ar
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5. reach the previously recorded (P;). The power of signal source (Pyea) is recorded. The test should be
performed by rotating the test item and adjusting the receiving antenna polarization.

6. A amplifier should be connected to the Signal Source output port. And the cable should be connect
between the Amplifier and the Substitution Antenna. The cable loss (P) ,the Substitution Antenna Gain
(Ga) and the Amplifier Gain (Pag) should be recorded after test.

The measurement results are obtained as described below:  Power(EIRP)=Pyea- Pag - Pt Ga
We used SMF100A micowave signal generator which signal level can up to 33dBm,so we not used
power
Amplifier for substituation test; The measurement results are amend as described below:
Power(EIRP)=Pyea- Pt G,

7. This value is EIRP since the measurement is calibrated using an antenna of known gain (2.15 dBi) and
known input power.

8. ERP can be calculated from EIRP by subtracting the gain of the dipole, ERP = EIRP-2.15dBi.

TEST RESULTS
Radiated Measurement:

Remark:

1. We measured all RB Configuration refer 3GPP TS136 521 for each Channel Bandwidth of LTE FDD Band
26; recorded worst case for each Channel Bandwidth of LTE FDD Band 26.

2. EIRP=Pyea(dBm)-P(dB)+Paq(dB)+G,(dBi)

3. We measured both Horizontal and Vertical direction, recorded worst case direction.

LTE FDDBand 26 Channel Bandwidth 1.4MHz QPSK

G . .
Frequency Pyea Py a Pa EIRP ERP Limit Margin .
Antenna J Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) | (dBm) (dBm) (dB) N
824.7 -18.25 2.42 8.45 36.82 24.6 22.45 38.45 16 \Y% %
836.5 -17.19 2.46 8.45 36.82 25.62 23.47 38.45 14.98 \% e
848.3 -18.68 2.53 8.36 36.82 23.97 | 21.82 38.45 16.63 \% i
LTE FDDBand 26 _Channel Bandwidth 3MHz_ QPSK é
G - .
Frequency Pyea Py a Pag EIRP ERP Limit Margin o
Antenna X Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) | (dBm) (dBm) (dB)
825.5 -18.62 2.42 8.45 36.82 24.23 | 22.08 38.45 16.37 V
836.5 -17.29 2.46 8.45 36.82 25.52 23.37 38.45 15.08 V
847.5 -18.15 2.53 8.36 36.82 24.5 22.35 38.45 16.1 V
LTE FDD Band 26 _Channel Bandwidth 5MHz QPSK
G - .
Frequency Puea Pq a Pa EIRP ERP Limit Margin o
Antenna g Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) | (dBm) (dBm) (dB)
826.5 -17.93 2.42 8.45 36.82 24.92 22.77 38.45 15.68 V
836.5 -17.11 2.46 8.45 36.82 25.7 23.55 38.45 14.9 \%
846.5 -17.85 2.53 8.36 36.82 24.8 22.65 38.45 15.8 \%
LTE FDD Band 26 Channel Bandwidth 10MHz QPSK
G . .
Frequency Pmea Py a Pag EIRP ERP Limit Margin .
Antenna » Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) | (dBm) (dBm) (dB)
829.0 -18.08 2.42 8.45 36.82 2477 | 22.62 38.45 15.83 V
836.5 -17.04 2.46 8.45 36.82 25.77 | 23.62 38.45 14.83 \%
844.0 -18.36 2.53 8.36 36.82 2429 | 2214 38.45 16.31 \

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 26 Channel Bandwidth 15MHz QPSK

G . .
Frequency Pyea Py a Pa EIRP ERP Limit Margin .
Antenna J Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) | (dBm) (dBm) (dB)
831.5 -18.11 2.42 8.45 36.82 24,74 | 22.59 38.45 15.86 \Y
836.5 -16.71 2.46 8.45 36.82 26.1 23.95 38.45 14.5 \%
841.5 -18.39 2.53 8.36 36.82 24.26 22.11 38.45 16.34 \
LTE FDD Band 26 _Channel Bandwidth 1.4MHz 16QAM
G . .
Frequency PMea Pqy a Pag EIRP ERP Limit Margin o
Antenna - Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dBm) (dB)
824.7 -18.83 2.42 8.45 36.82 24.02 21.87 38.45 16.58 V
836.5 -17.29 2.46 8.45 36.82 25.52 23.37 38.45 15.08 V
848.3 -18.14 2.53 8.36 36.82 24.51 22.36 38.45 16.09 \%
LTE FDD Band 26 Channel Bandwidth 3MHz_16QAM
G _ .
Frequency Phea P a Paq EIRP ERP Limit Margin o
Antenna - Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dBm) (dB)
825.5 -17.99 2.42 8.45 36.82 24.86 22.71 38.45 15.74 V
836.5 -17.23 2.46 8.45 36.82 25.58 23.43 38.45 15.02 V
847.5 -18.43 2.53 8.36 36.82 24.22 22.07 38.45 16.38 \%
LTE FDD Band 26 _Channel Bandwidth 5MHz_16QAM
G . .
Frequency Puvea Pq a Pag EIRP ERP Limit Margin .
Antenna - Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dBm) (dB)
826.5 -18.06 2.42 8.45 36.82 24.79 22.64 38.45 15.81 \Y
836.5 -16.82 2.46 8.45 36.82 25.99 23.84 38.45 14.61 \Y
846.5 -18.59 2.53 8.36 36.82 24.06 21.91 38.45 16.54 \Y
LTE FDD Band 26_Channel Bandwidth 10MHz_ 16QAM
G . .
Frequency Pmea Pqy a Pa, EIRP ERP Limit Margin .
Antenna & Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dBm) (dB)
829.0 -18.4 2.42 8.45 36.82 24.45 22.3 38.45 16.15 \Y%
836.5 -16.63 2.46 8.45 36.82 26.18 24.03 38.45 14.42 V
844.0 -18.11 2.53 8.36 36.82 24.54 22.39 38.45 16.06 \%
LTE FDD Band 26 _Channel Bandwidth 15MHz_16QAM
G . .
Frequency PMea Pq a Pag EIRP ERP Limit Margin o
Antenna - Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dBm) (dB)
831.5 -18.45 2.42 8.45 36.82 24 .4 22.25 38.45 16.2 \%
836.5 -16.52 2.46 8.45 36.82 26.29 2414 38.45 14.31 \Y%
841.5 -18.71 2.53 8.36 36.82 23.94 21.79 38.45 16.66 \Y%

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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5.3. Peak to Average Ratio

LIMIT
The Peak-to-Average Ratio (PAR) of the transmission may not exceed 13 dB.
TEST CONFIGURATION

] CMW500

: hrectional Co J

ELT
Spectrum
Analvzer

TEST PROCEDURE
1. Refer to instrument’s analyzer instruction manual for details on how to use the power
statistics/CCDF function;

2. Set resolution/measurement bandwidth > signal’s occupied bandwidth;

3. Set the number of counts to a value that stabilizes the measured CCDF curve;

4. Set the measurement interval as follows:
1). for continuous transmissions, set to 1 ms;
2). for burst transmissions, employ an external trigger that is synchronized with the
EUT burst timing sequence, or use the internal burst trigger with a trigger level that
allows the burst to stabilize and set the measurement interval to a time that is less
than or equal to the burst duration.

5. Record the maximum PAPR level associated with a probability of 0.1%.

TEST RESULTS

Remark:
1. We were tested all RB Configuration refer 3GPP TS136 521 for each Channel Bandwidth of LTE
FDD Band 26; recorded worst case for each Channel Bandwidth of LTE FDD Band 26.

LTE FDD Band 26
TX Channel Frequenc . PAPR (dB
Bandwidth (I\clez) Y RB Size/Offsel QPSK ( 1)6QAM
824.7 5.07 6.02
1.4 MHz 836.5 1RB#0 5.24 5.05
848.3 519 6.15
8255 528 6.16
3 MHz 836.5 1RB#0 518 5.95
8475 5.30 6.15
826.5 5.29 581
5 MHz 836.5 1RB#0 521 5.83
846.5 5.08 571
829.0 5.08 5.76
10 MHz 836.5 1RB#0 4.87 5.59
844.0 5.35 6.08
831.5 8.48 5.91
15 MHz 836.5 1RB#0 4.74 5.49
8415 523 6.08

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 26-1.4MHz Channel Bandwidth PAPR

QPSK

Cartar frag #24 700000 Mz u:a-
Comrntn 400 WY 0 Mgt
Average Power
22,60 dBm
48.57 % at 0dB

e e

16QAM

Carsinr Frag: 424 700000 Mz Rt 1 Marna
o Trig Fres Rin Courts 100 MIND Mgt
Ansn: 36 @8

Average Power
21.80 dBm
46.13 % at 0dB

Cartar Frag 43

0080 Mriz
o Trig Fres Run Courts 100 MIND Mgt
Ansn: 36 @8

Average Power

22,65 dBm
47.61 % at 0dB

Fadis 18 Nane

Carsar Freq: 538 520000 v Rade e Nens
o= Trig Fres Run Comrntn 400 WY 0 Mgt
Fanen 46 @B
Average Power
21.50 dBm
45.52 % at 0dB

Cortar Froq 84 30000 Mriz
Ssruar Freg & Counta 1.0 NIY0 Mgt
is e

Average Power

2253 dBm
46.90 % at 0dB

Fadis 18 Nane

/M T R\

s 518 Hane

22,02 dBm
45.79 % at 0dB

High Channel
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HUAK TESTING

LTE FDD Band 26-3MHz Channel Bandwidth PAPR

QPSK

| BO0000 M2 s
Comrntn 400 WY 0 Mgt
Average Power

2248 dBm
47.55 % at 0dB

RS2 Mana

16QAM

Average Power

21.39 dBm
5 % at 0dB

T
nf BW 2

55000 Mz Rade 16 Nana.
Cours 108 N0 Mgt

Carstnr Frag 530550000 Wiz :
Counta 1.0 NIY0 Mgt

Average Power

22,66 dBm
47.33 % at 0dB

Fadin 14 Nane

Cartar Frag: £38 800000

o g Frea i
Fanen 46 @B
Average Power

21.08 dBm
45, at 0dB

“od8
Info B 2

s Rade 16 Hana.
Cours 108 N0 Mgt

Carar Frag. 847 800000 Mz s
o= Trig Fres Run Comrntn 400 WY 0 Mgt
Fanen 46 @B
Average Power
22,66 dBm
46.51 % at 0dB

o S Name.

Carmar Frag. 847 500000

o g Frea i
Fanen 46 @B
Average Power

2239 dBm
45.64 % at 0dB

s Rade 6 Nana.
Cours 108 N0 Mgt

High Channel

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China



HUAK TESTING

Page 22 of 64

Report No.:

HK2407314284-10E

LTE FDD Band 26-5MHz Channel Bandwidth PAPR

Average Power

22,64 dBm
47.23 % at 0dB

QPSK

e Radie 16 Hana.
Cours 108 N0 Mgt

16QAM

Average Power

21.35 dBm
45.37 % at 0dB

T
nf BW 2

000000 Mz Radie 516 Hana.
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Average Power

22,66 dBm
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LTE FDD Band 26-10MHz Channel Bandwidth PAPR

16QAM

Average Power
2278 dBm
48.21

QPSK

23,0000 Mriz
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LTE FDD Band 26-15MHz Channel Bandwidth PAPR

Corsur frag 831 Canter Froq §31.500000 MHz Comar Frag 631

000000 Mz Han . 000000 Mz Han
% Trig Froe Fun Courts 100 MIND Mgt Trig: Free Aun Courts 100 MIND Mgt
A 46 @8 A 46 @8

Average Power
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22.76 dBm [ 22.50 dBm
48.32 % at 0dB 0% 47.10 % at 0dB
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2279 dBm . 21.92 dBm
46.41 % at 0dB 0% 44.58 % at 0dB

High Channel
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5.4. 99% Occupied Bandwidth and 26dB Bandwidth Measurement

5.4.1. Test Specification

Test Method: FCC part 2.1049
Limit: N/A

- - Power Divider

System Simulator -

Test Setup: EUT

(el

Spectrum Analyzer

1. The testing follows FCC KDB 971168 D01v03 Section
4.2.

2. The EUT was connected to the spectrum analyzer and
system simulator via a power divider.

3. The RF output of the EUT was connected to the
spectrum analyzer by RF cable and attenuator.

The path loss was compensated to the results for
each measurement.

4. The 99% occupied bandwidth were measured, set
RBW= 1% of OBW, VBW= 3*RBW, sample detector,
trace maximum hold.

5. The 26dB bandwidth were measured, set RBW= 1%
of EBW, VBW= 3*RBW, peak detector, trace
maximum hold.

Test Result: PASS

Test Procedure:

TEST RESULTS

Remark:
1. We were tested all RB Configuration refer 3GPP TS136 521 for each Channel Bandwidth of LTE
FDD Band 26; recorded worst case for each Channel Bandwidth of LTE FDD Band 26.

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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LTE FDD Band 26
TX Frequency -26dBc Emission 99% Occupied

Channel RB Size/Offset (MHz) bandwidth (MHz) bandwidth (MHz)
Bandwidth QPSK 16QAM QPSK 16QAM
824.7 1.249 1.242 1.0988 1.0896

1.4 MHz 6RB#0 836.5 1.244 1.253 1.0908 1.1008
848.3 1.238 1.252 1.0950 1.0971

825.5 3.032 3.033 2.7116 2.6980

3 MHz 15RB#0 836.5 3.023 3.028 2.7074 2.7065
847.5 3.037 3.014 2.7088 2.7042

826.5 4.971 4.976 4.5086 4.5066

5 MHz 25RB#0 836.5 4.976 4.984 4.5023 4.5108
846.5 5.000 4.992 4.5039 4.5308

829.0 9.904 9.902 8.9617 8.9727

10 MHz 50RB#0 836.5 9.910 9.889 9.0062 9.0032
844.0 9.906 9.910 8.9861 8.9851

831.5 14.89 14.96 13.447 13.492

15 MHz 75RB#0 836.5 15.04 14.92 13.510 13.501
841.5 14.96 14.85 13.466 13.478

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.cor
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LTE FDD Band 26-1.4MHz Channel Bandwidth

QPSK

Conter Frog 824.700000 MHz Cartar Fraq i34 190000 Mrix Fae S22 Nana
g 624700000 MHz

Ref 30.00 dBm

Span 3 MH:|
FVEW §1 kHz FSwesp 100 s

Occupled Bandwidth Total Power 20.6 dBm
1.0988 MHz
Transmit Freq Error TTH:  OBW Power 20.00 %

1.249 MHz x dB -26.00 dB

16QAM

Corter Froq §24.700000 MHz Caranr Freg K34 700000 M Rindie Sk Nena'

=6 Trig Fres Fun Avgiheid 309
sl B0 08 Fadis Dasion: BTS

Ref 30.00 dBm
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FVEW §1 kHz FSwesp 100 s

Occupled Bandwidth Total Power 28.9 dBm

1.0896 MHz

Transmit Freq Error 3 OBW Power 80,00 %
% dB Ba

widthy z -26.00 dB

6RB#0
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Carstnr Frag 530500000 Wiz Fatle 16 Nane.
= Trig: Fres Run Hepibield: 2008
A 45 o8 Fais Daviva: BTH

Ref 30.00 dBm

Span J MHz]
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Occupled Bandwidth Total Power
1.0908 MHz
Transmit Freq Error A3BEKHz  OBW Power
* dB Bandwidih 1244 MHz  xdB

hannel

Carsur Frag: 530 600000 Mz Rede 216 Hana.
W Trig Fres Fun oglbiaid 3099
wann 8 8 Radis Davisa: BTS

Ref 30.00 dBm

Span J MHz]
EVEW 91 kHz #Eweep 100 ms]

Occupled Bandwidth Tatal Power 28.8 dBm

1.1008 MHz

Transmit Freq Error 436 Hz OBW Power
x dB Bandwidih 1.253 MHz x dB

6RB#0

6RB#0

Caruer Fraq 0 ] Carsur frag 48.300000 Mriz LY
Cerier Freq B48.300000 M. A L
wamen 45 @ Fondie Davien: BTS

Ref 30.00 dBm

Span 3 MH:|
FVEW §1 kHz FSwesp 100 s

Occupled Bandwidth Total Power 20.6 dBm
1.0950 MHz
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Ref 30.00 dBm

Span 3 MH:|
FVEW §1 kHz FSwesp 100 s

Decupled Bandwidth Total Power

1.0871 MHz

Transmit Freq Error 817 Hz OBW Power 80,00 %
x dB Bandwidih 1.252 MHz x dB -26.00 dB

6RB#0

6RB#0

High Channel

TEL : +86-755 2302 9901 FAX

+86-755 2302 9901
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LTE FDD Band 26-3MHz Channel Bandwidth

QPSK

Cartar Fraq #28

Corwer Froq §25.500000 MHz saosse s
Corter Freq 125.500000 MHz L L

Ref 30.00 dBm
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Ref 30.00 dBm _

SVBW 150 kHz
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Total Power
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15RB#0
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High Channel
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LTE FDD Band 26-5MHz Channel Bandwidth

16QAM

QPSK

Canter Freq B: 0000 MHz % Trig FreeRun

Gl o

Ref 30.00 dBm _
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Ref 30.00 dBm _

Decupled Bandwidth
4.5066 MHz
12 Hz
6 MHz

Transmit Freq Error
* dB Bandwidih 4.9

0 2 Carta
0000 MH, )

e Frag 634 500000 Mz
1o Rin

Span 10 Miz]
FVEW 300 kHz #Eweep 100 !
Total Power 20.7 dBm
20.00 %
-26.00 dB

OBW Power
x dB

+= Trig Fres Run
Banun 48 o8

8 kHz OBW Power

Transmit Freq Error
H:  xdB

x dB Bandwidih

Cartar Fraq: 530 800000 Mrix
Avplheld: 100100

Fdie S0 Mara

Fadis Dasion: BTS

Span 10 Miz]

hannel

+= Trig Fres Run
Banun 48 o8

x dB Bandwidih

Carstnr Frag 530500000 Wiz Fadle 16 Nane.
Hepibald: 1000100
Fais Daviva: BTH

Span 10 Miz]
FVEW 300 kHz #Eweep 100 !

Coruar Fraq 845,
Conter Freq 64 T
#anen 45 @B

Ref 30.00 dBm

Res BWW 100 kHz

Occupled Bandwidth

4.5039 MHz

Transmit Freq Error
* dB Bandwidih

an z Carar Frag. §48.800000 Mz
0000 MMz : 9 i

FVEW 300 kHz

Total Power

OBW Power

Fate S1a
Fondie Davien: BTS

Span 10 Mhz]
Fgwesp 100 s

30.5 dBm

20.00 %
-26.00 dB

‘Conter Froq B46.500000 MHz

Ref 30.00 dBm _

Res BWW 100 kHz

Occupled Bandwidth

Carstar Frag. 894500000 Wiz Fate S1a
P

+= Trig Free Run
Banun 48 o8 Fadis Dasion: BTS

Span 10 Miz]
FVEW 300 kHz #Eweep 100 !

Total Power

4.5308 MHz

Transmit Freq Error -1

x dB Bandwidih

4.902 MHz x dB

20.00 %

545 kHz OBW Power
-26.00 dB

25RB#0

FVBW 300 kHz #Swesp 100 ms
Occupled Bandwidth Total Power 30.6 dBm Occupled Bandwidth Total Power
4.5023 MHz 4.5108 MHz
Transmit Freq Error 1010kHz  OBW Power
4.984 MHz x dB -
"
L.

\ L

25RB#0

High Channel

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 26-10MHz Channel Bandwidth

Ref 30,00 dBm

Occupled Bandwidth

Transmit Freq Error
* dB Bandwidih

QPSK

SVEW 670 kHz

Total Power 30.6 dBm

8.9617 MHz

9.535 kMz
09.904 MHz

OBW Power 99.00 %
x dB -26.00 dB

Ref 30,00 dBm

ied Bandwidth
8.9727 MHz
Transmit Freq Error

x dB Bandwidith 9.902 MHz

9.118 kMz

16QAM

SVEW 670 kHz

Total Power

OBW Power
x dB

-26.00 dB

S50RB#0

Ref 30,00 dBm

Occupled Bandwidth

Transmit Freq Error
* dB Bandwidih

SVEW 670 kHz

Total Power 30.5 dBmi

9.0062 MHz

8.804 kMz
9.910 MHz

OBW Power 99.00 %
x dB -26.00 dB

Low Channel

Ref 30,00 dBm

Occupled Bandwidth
9.0032 MHz
Transmit Freq Error

x dB Bandwidith 9.889 MHz

4,996 kHz

SVEW 670 kHz

Total Power

OBW Power
x dB

kL
-26.00 dB

Ref 30,00 dBm

Occupled Bandwidth

Transmit Freq Error
* dB Bandwidih

SVEW 670 kHz

Total Power 30.7 dBmi

8.9861 MHz

43, z OBW Power 99.00
-26.00 dB

Ref 30,00 dBm

Occupled Bandwidth

8.9851 MHz
Transmit Freq Error -20.869 kHz
% dB Bandwidih 9.940 MHz

SVEW 670 kHz

Total Power

OBW Power
x dB

30.2 dBmi

0%
-26.00 dB

SO0RB#0

SO0RB#0

High Channel

TEL : +86-755 2302 9901

FAX :
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

+86-755 2302 9901

E-mail : service@cer-mark.com
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LTE FDD Band 26-15MHz Channel Bandwidth

QPSK

Carar Frag: 611 800000 Fadia 16 Nane

Conder Frog 531500000 MHz s
Corter Freq 31.500000 MHz i L i
#Anan 45 @B

Readie Dviva BTE
Ref 30.00 dBm _

Span 30 Miz]

FVBW 910 kiz Fgwesp 100 s

Occupled Bandwidth Total Power 31.0 dBm
13.447 MHz

A7.522 kHz OBW Power 20.00 %
14.89 MHz x dB -26.00 dB

Transmit Freq Error
* dB Bandwidih

Contar Froq 531.500000 MHz

Occupled Bandwidth

Transmit Freq Error
* dB Bandwidih

16QAM

Carstnr Frag: 831500000 Wiz Hadle 18 Name
= Trig: Fres Run Hepibield: 2008
A 45 o8 Fais Daviva: BTH

Ref 30.00 dBm

Span 30 Miz]

FVBW 910 kiz Fgwesp 100 s

Total Power 30.2 dBm

13.492 MHz

26.675kHz  OBW Power 20.00 %
496 MHz  xdB -26.00 dB

Carsur Frag: 530 600000 Mz Rede g ana
W Trig Fres Fun oglbiaid 3099
wann 8 8 Radis Davisa: BTS

Ref 30.00 dBm _

Span 30 Mz
FVBW 910 kiz Fgwesp 100 s

Occupled Bandwidth Total Power 30.9 dBm

13.510 MHz
Transmit Freq Error OBW Pawer
# d8 Bandwidih

Conter Frag B36.500000 MMz

Decupled Bandwidth

Transmit Freq Error 43,825 kHz
* dB Bandwidih

Cartar Frag: £38 800000 Fadie ¢ Nane

o
=5 Trig Fres Fun Avgiheid 309
Gl B0 08 Fadis Dasion: BTS

Ref 30.00 dBm _

Span 30 Miz]

FVBW 910 kiz Fgwesp 100 s

Total Power 30.2 dBm
13.501 MHz

OBW Power

14.92MHz  xdB

75RB#0

Carsinr Frag. 841500000 Wriz (=
B T Presun  Avplbe: 3008
wamen 45 @ Fondie Davien: BTS

Ref 30.00 dBm

Span 30 Miz]
SVEW #10 kHz #Eweep 100 !

Occupled Bandwidth Total Power 31.1 dBm
13.466 MHz

~18.092 kHz OBW Power
14.96 MHz x dB

Transmit Freq Error
* dB Bandwidih

‘Conter Froq £41.500000 MHz

Occupled Bandwidth

Transmit Freq Error 24,210 kHz
* dB Bandwidih

Cartar Fraq: 841800000 Mrix
Se= Trig Fres Fun Avgiheid 309
Banun 48 o8 Fadis Dasion: BTS

Ref 30.00 dBm

Span 30 Miz]

FVBW 910 kiz Fgwesp 100 s

Total Power 30.4 dBm
13.478 MHz

OBW Power

1485MHz  xdB

75RB#0

75RB#0

High Channel

TEL : +86-755 2302 9901 FAX

+86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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5.5. Band Edge and Conducted Spurious Emission Measurement

5.5.1. Test Specification

Test Requirement: FCC part 22.917

Test Method: FCC part2.1051

the power of any emission outside of the authorized
operating frequency ranges must be attenuated below the

il transmitting power (P) by a factor of at least 43 + 10log(P)
dB.
- - Power Divider
System Simulator
Test Setup: EUT
[— Joo

Spectrum Analyzer

1. The testing follows FCC KDB 971168 D01v03 Section
6.0.

2. The EUT was connected to the spectrum analyzer and
system simulator via a power divider.

3. The RF output of EUT was connected to the spectrum
analyzer by an RF cable and attenuator.
The path loss was compensated to the results for
each measurement.

4. The band edges of low and high channels for the
highest RF powers were measured.

5. The conducted spurious emission for the whole
frequency range was taken.

6. The RF fundamental frequency should be excluded
against the limit line in the operating frequency band.

Test Result: PASS

Test Procedure:

/M T R\

TEST RESULTS

Remark:
1. We were tested all RB Configuration refer 3GPP TS136 521 for each Channel Bandwidth of LTE
FDD Band 26; recorded worst case for each Channel Bandwidth of LTE FDD Band 26.

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 26-1.4MHz Channel Bandwidth Band Edge Compliance
QPSK 16QAM

Low C

Rt 512 Norna Froquensy ety 1, 0

ey e Froquency

Fadis Dasion: BTS Fadis Dasion: BTS

Stop 850 MMz

6RB#0 6RB#0
High Channel
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LTE FDD Band 26-3MHz Channel Bandwidth Band Edge Compliance

QPSK

Fadis Dasion: BTS

Fromquency.

16QAM

Fromquency.

Stop BT MMz

S 2 4180 L1 10
Fatie $2¢ Nane
Fadis Dasion: BTS

Low C

Fromquency.

a5

Fadis Dasion: BTS

Stop 850 MMz

15RB#0

15RB#0

High Channel

ts shown in this test re

ment cannont be re
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LTE FDD Band 26-5MHz Channel Bandwidth Band Edge Compliance

QPSK

Fadis Dasion: BTS

Fromquency.

16QAM

Fromquency.

Fadis Dasion: BTS

25RB#0

Fadis e Nane
Fadis Dasion: BTS

b 08 1,

Fromquency.

Low C

.
T fr—

Fadis Dasion: BTS

25RB#0

25RB#0

High Channel

\ LY/

ts shown in this test re

ment cannont be re
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LTE FDD Band 26-10MHz Channel Bandwidth Band Edge Compliance
QPSK 16QAM

Fromquency.

Fromquency.

Fadis Dasion: BTS

S0RB#0

R  ¢rvounecy _ 3 CRPRRI oy

Fondie Davien: BTS " sann 42 a8 Fondie Davien: BTS

50RB#0 50RB#0
High Channel
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LTE FDD Band 26-15MHz Channel Bandwidth Band Edge Compliance

s e vns > O man e

Fadis Dasion: BTS Fadis Dasion: BTS

75RB#0

Low C

ERPRRE vy 0y 08 L1

Teidia B Nos Fromquency.

Fadis Dasion: BTS Fadis Dasion: BTS
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Conducted Measurement:

LTE FDD Band 26-1.4MHz Channel Bandwidth
Low Channel

et st g
‘Canter Freq 515.000000 MHz
Pl

P Cofet 858 4B
Fef 20,00 dBm

Start 30.0 MHz
#Res BW 100 kHz FVEBW 100 kHz* Fhweep (FSwp) 1.000 (2001 pis)|

)

‘Canter Freq 515.000000 MHz
-

P Cofet 858 4B
Fef 20,00 dBm

Start 30.0 MHz
#Res BW 100 kHz FVEBW 100 kHz* Fhweep (FSwp) 1.000 (2001 pis)|

30MHz~1GHz

et st g
Conter Frag 2 (00000000 GHz
7D Tt

P Cofaet 23 48
Fef 20,00 dBm

Start 1.000 GHz Stop 3.000 GHz
#Res BW 1.0 MHz SVEW 3.0 MHz* #Gweep (FSwp) 1.000 5 {40001 pts)

30MHz~1GHz

Start 1.000 GHz Stop 1.000 GHr
#Res BW 1.0 MHz SVEW 3.0 MHz* #Gweep (FSwp) 1.000 5 {40001 pts)

1GHz~3GHz

)

Canter Froq 6.500000000 G

e Cofnt 143 68
Fef 20,00 dBm

Start 1.000 GHz Siop 10,000 GHr
#Res BW 1.0 MHz SVEW 3.0 MHz* #Gweep (FSwp) 1000 s {40001 pts)

1GHz~3GHz

)

Canter Froq 6.500000000 G

Start 1.000 GHz Siop 10,000 GHr
#Res BW 1.0 MHz SVEW 3.0 MHz* #Gweep (FSwp) 1000 s {40001 pts)

3GHz~10GHz

3GHz~10GHz

1RB#0

1RB#0

/M T R\

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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LTE FDD Band 26-1.4MHz Channel Bandwidth
Middle Channel

) )

Conter Frag 515.000000 MHz " [ Conter Frog 515000000 MHz
LR o

P Cofet 858 4B - P Cofet 858 4B
Fef 20,00 dBm Fef 20.00 dBm

Start 10.0 MMz Stop 1.0000 GHz Start 10.0 MMz Stop 1.0000 GHz
#Res BW 100 kHz SVEW 300 kHz* FSweep (FSwp) 1.000 s (2001 pis) #Res BW 100 kHz SVEW 300 kHz* FSweep (Fwp) 1.000 8 (2001 pis)

30MHz~1GHz 30MHz~1GHz

)

Canter Froq 2.000000000 G

e Ciffaet 23 4B
Fef 20,00 dBm

Start 1,000 GHz Stop 3,000 GHz Start 1,000 GHz op 3.000 GHz
#Res BW 1.0 MHz FVEW 3.0 MHz* FGweep (FSwp) 1.000 s (40001 pts) #Res BW 1.0 MHz FVEW 3.0 MHz* Fhweep (FSwp) 1.000 s (40001 pts)|

1GHz~3GHz 1GHz~3GHz

) )

Carter Froq 6.500000000 G - v Conter Froq 6.500000000 G

e Cofnt 143 68
Fef 20,00 dBm

Start 3.000 GHz Stop 10.000 GHz Start 3.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz FVEW 3.0 MHZ* Fhweep (FSwp) 1.000 s (40001 pts)| #Res BW 1.0 MHz FVEW 3.0 MHZ* Fhweep (FSwp) 1.000 s (40001 pts)|

3GHz~10GHz 3GHz~10GHz
1RB#0 1RB#0

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 26-1.4MHz Channel Bandwidth
High Channel

et st g
‘Canter Freq 515.000000 MHz
Pl

P Cofet 858 4B
Fef 20,00 dBm

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz FVEBW 100 kHz* Fhweep (FSwp) 1.000 (2001 pis)|

)

‘Canter Freq 515.000000 MHz
-

P Cofet 858 4B
Fef 20,00 dBm

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz FVEBW 100 kHz* Fhweep (FSwp) 1.000 (2001 pis)|

30MHz~1GHz

et st g
Conter Frag 2 (00000000 GHz
7D Tt

P Cofaet 23 48
Fef 20,00 dBm

Start 1.000 GHz Stop 3.000 GHz
#Res BW 1.0 MHz SVEW 3.0 MHz* #Gweep (FSwp) 1.000 5 {40001 pts)

30MHz~1GHz

Start 1.000 GHz Stop 1.000 GHr
#Res BW 1.0 MHz SVEW 3.0 MHz* #Gweep (FSwp) 1.000 5 {40001 pts)

1GHz~3GHz

)

Canter Froq 6.500000000 G

e Cofnt 143 68
Fef 20,00 dBm

Start 1.000 GHz Siop 10,000 GHr
#Res BW 1.0 MHz SVEW 3.0 MHz* #Gweep (FSwp) 1000 s {40001 pts)

1GHz~3GHz

)

Canter Froq 6.500000000 G

Start 1.000 GHz Siop 10,000 GHr
#Res BW 1.0 MHz SVEW 3.0 MHz* #Gweep (FSwp) 1000 s {40001 pts)

3GHz~10GHz

3GHz~10GHz

1RB#0

1RB#0

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 26-3MHz Channel Bandwidth
Low Channel

)

et st g
‘Canter Freq 515.000000 MHz
-

‘Canter Freq 515.000000 MHz
o o e
¥ i | % &8
Pl Offyet 8 65 dB M Pl Offyet 8 65 dB
Ref 20.00 dBm Ref 20.00 aBm

Start 10.0 MMz Stop 1.0000 GHz Start 10.0 MMz Stop 1.0000 GHz
#Res BW 100 kHz SVEW 300 kHz* FSweep (FSwp) 1.000 s (2001 pis) #Res BW 100 kHz SVEW 300 kHz* FSweep (Fwp) 1.000 8 (2001 pis)

30MHz~1GHz

et st g
Conter Frag 2 (00000000 GHz
7D Tt

P Cofaet 23 48
Fef 20,00 dBm

000 GHz

Start 1,000 GHz op 34
Fhweep (FEwp) 1.000 5 (£0001 prs)

#Res BW 1.0 MHz FVEW 3.0 MHZ*

1GHz~3GHz

Start 1,000 GHz
#Res BW 1.0 MHz FVEW 3.0 MHZ*

1GHz~3GHz

At i Mty e
Carter Froq 6.500000000 G v Canter Froq 6.500000000 G

Stop 3,000 GHr
Fweep (FEwp) 1.000 5 (40001 pts)

\ LY/

)

e Cofnt 143 68
Fef 20,00 dBm

10,000 GHz Start 3.000 GHz 10,000 GHz
#Res BW 1.0 MHz FVEW 3.0 MHZ*

3GHz~10GHz
1RB#0

#Gweep (FSwg) 1,000 5 {B001 pts)

Start 3.000 GHz
#Res BW 1.0 MHz FVEW 3.0 MHZ*

3GHz~10GHz
1RB#0

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 26-3MHz Channel Bandwidth
Middle Channel

) )

Conter Frag 515.000000 MHz " L Conter Frog 515000000 MHz
P s g

P Cofet 858 4B b P Cofet 858 4B
Fef 20,00 dBm Fef 20.00 dBm

Start 10.0 MMz Stop 1.0000 GHz
#Res BW 100 kHz SVEW 300 kHz* FSweep (FSwp) 1.000 s (2001 pis) #Res BW 100 kHz SVEW 300 kHz* FSweep (Fwp) 1.000 8 (2001 pis)

30MHz~1GHz 30MHz~1GHz

Conter Frag 2 (00000000 GHz
7D Tt

)

P Cofaet 23 48
Fef 20,00 dBm

Start 1,000 GHz Stop 3.000 GHz Start 1,000 GHz Stop 3,000 GHz
#Res BW 1.0 MHz FVEW 3.0 MHz* FGweep (FSwp) 1.000 s (40001 pts) #Res BW 1.0 MHz FVEW 3.0 MHz* Fhweep (FSwp) 1.000 s (40001 pts)|

1GHz~3GHz 1GHz~3GHz

) )

Carter Froq 6.500000000 G - v g Conter Froq 6.500000000 G

e Cofnt 143 68
Fef 20,00 dBm

Start 3.000 GHz Stop 10.000 GHz Start 3.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz FVEW 3.0 MHZ* Fhweep (FSwp) 1.000 s (40001 pts)| #Res BW 1.0 MHz FVEW 3.0 MHZ* Fhweep (FSwp) 1.000 s (40001 pts)|

3GHz~10GHz 3GHz~10GHz
1RB#0 1RB#0

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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HUAK TESTING

LTE FDD Band 26-3MHz Channel Bandwidth

High Channel

et st g
‘Canter Freq 515.000000 MHz
Pl

P Cofet 858 4B
Fef 20,00 dBm

Start 30.0 MHz

#Res BW 100 kHz FVEBW 100 kHz* Fhweep (FSwp) 1.000 (2001 pis)|

)

‘Canter Freq 515.000000 MHz
-

P Cofet 858 4B
Fef 20,00 dBm

#Res BW 100 kHz

FVEBW 100 kHz* Fhweep (FSwp) 1.000 (2001 pis)|

30MHz~1GHz

et st g
Conter Frag 2 (00000000 GHz
7D Tt

P Cofaet 23 48
Fef 20,00 dBm

Start 1,000 GHz

Stop 3.000 GHz
#Res BW 1.0 MHz SVEW 3.0 MHz* #Gweep (FSwp) 1.000 5 {40001 pts)

Start 1,000 GHz
#Res BW 1.0 MHz

30MHz~1GHz

Stop 1,000 GHr

SVEW 1.0 MHz* #Gweep (FSwg) 1,000 5 {B001 pts)

1GHz~3GHz

et st g
Canter Froq 6.500000000 G

e Cofnt 143 68
Fef 20,00 dBm

10,000 GHz

#Res BW 1.0 MHz FVEW 3.0 MHZ*

#Gweep (FSwg) 1,000 5 {B001 pts)

)

Canter Froq 6.500000000 G

Start 3.000 GHz
#Res BW 1.0 MHz

1GHz~3GHz

10,000 GHz

SVEW 1.0 MHz* #Gweep (FSwg) 1,000 5 {B001 pts)

3GHz~10GHz

3GHz~10GHz

1RB#0

1RB#0

TEL : +86-755 2302 9901

FAX :
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LTE FDD Band 26-5MHz Channel Bandwidth
Low Channel

et st g
‘Canter Freq 515.000000 MHz
Pl

P Cofet 858 4B
Fef 20,00 dBm

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz FVEBW 100 kHz* Fhweep (FSwp) 1.000 (2001 pis)|

)

‘Canter Freq 515.000000 MHz
-

P Cofet 858 4B
Fef 20,00 dBm

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz FVEBW 100 kHz* Fhweep (FSwp) 1.000 (2001 pis)|

30MHz~1GHz

et st g
Conter Frag 2 (00000000 GHz
7D Tt

P Cofaet 23 48
Fef 20,00 dBm

Start 1.000 GHz Stop 3.000 GHz
#Res BW 1.0 MHz SVEW 3.0 MHz* #Gweep (FSwp) 1.000 5 {40001 pts)

30MHz~1GHz

Start 1.000 GHz Stop 1.000 GHr
#Res BW 1.0 MHz SVEW 3.0 MHz* #Gweep (FSwp) 1.000 5 {40001 pts)

1GHz~3GHz

)

Canter Froq 6.500000000 G

e Cofnt 143 68
Fef 20,00 dBm

Start 1.000 GHz Siop 10,000 GHr
#Res BW 1.0 MHz SVEW 3.0 MHz* #Gweep (FSwp) 1000 s {40001 pts)

1GHz~3GHz

)

Canter Froq 6.500000000 G

Start 1.000 GHz Siop 10,000 GHr
#Res BW 1.0 MHz SVEW 3.0 MHz* #Gweep (FSwp) 1000 s {40001 pts)

3GHz~10GHz

3GHz~10GHz

1RB#0

1RB#0

/M T R\

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 26-5MHz Channel Bandwidth
Middle Channel

et st g
‘Canter Freq 515.000000 MHz
Pl

P Cofet 858 4B
Fef 20,00 dBm

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz FVEBW 100 kHz* Fhweep (FSwp) 1.000 (2001 pis)|

)

‘Canter Freq 515.000000 MHz
-

P Cofet 858 4B
Fef 20,00 dBm

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz FVEBW 100 kHz* Fhweep (FSwp) 1.000 (2001 pis)|

30MHz~1GHz

et st g
Conter Frag 2 (00000000 GHz
7D Tt

P Cofaet 23 48
Fef 20,00 dBm

Start 1.000 GHz Stop 3.000 GHz
#Res BW 1.0 MHz SVEW 3.0 MHz* #Gweep (FSwp) 1.000 5 {40001 pts)

30MHz~1GHz

Start 1.000 GHz Stop 1.000 GHr
#Res BW 1.0 MHz SVEW 3.0 MHz* #Gweep (FSwp) 1.000 5 {40001 pts)

1GHz~3GHz

)

Canter Froq 6.500000000 G

e Cofnt 143 68
Fef 20,00 dBm

Start 1.000 GHz Siop 10,000 GHr
#Res BW 1.0 MHz SVEW 3.0 MHz* #Gweep (FSwp) 1000 s {40001 pts)

1GHz~3GHz

)

Canter Froq 6.500000000 G

Start 1.000 GHz Siop 10,000 GHr
#Res BW 1.0 MHz SVEW 3.0 MHz* #Gweep (FSwp) 1000 s {40001 pts)

3GHz~10GHz

3GHz~10GHz

1RB#0

1RB#0

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 26-5MHz Channel Bandwidth
High Channel

et st g
‘Canter Freq 515.000000 MHz
Pl

P Cofet 858 4B
Fef 20,00 dBm

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz FVEBW 100 kHz* Fhweep (FSwp) 1.000 (2001 pis)|

)

‘Canter Freq 515.000000 MHz
-

P Cofet 858 4B
Fef 20,00 dBm

Start 30.0 MHz
#Res BW 100 kHz FVEBW 100 kHz* Fhweep (FSwp) 1.000 (2001 pis)|

30MHz~1GHz

et st g
Conter Frag 2 (00000000 GHz
7D Tt

P Cofaet 23 48
Fef 20,00 dBm

Start 1.000 GHz Stop 3.000 GHz
#Res BW 1.0 MHz SVEW 3.0 MHz* #Gweep (FSwp) 1.000 5 {40001 pts)

30MHz~1GHz

Start 1.000 GHz Stop 1.000 GHr
#Res BW 1.0 MHz SVEW 3.0 MHz* #Gweep (FSwp) 1.000 5 {40001 pts)

1GHz~3GHz

)

Canter Froq 6.500000000 G

e Cofnt 143 68
Fef 20,00 dBm

Start 1.000 GHz Siop 10,000 GHr
#Res BW 1.0 MHz SVEW 3.0 MHz* #Gweep (FSwp) 1000 s {40001 pts)

1GHz~3GHz

)

Canter Froq 6.500000000 G

Start 1.000 GHz Siop 10,000 GHr
#Res BW 1.0 MHz SVEW 3.0 MHz* #Gweep (FSwp) 1000 s {40001 pts)

3GHz~10GHz

3GHz~10GHz

1RB#0

1RB#0

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 26-10MHz Channel Bandwidth

Low Channel

et st g
Carar Frog 515.000000 MHz
Pl

e CoMfnt 85 08
Fef 20,00 dBm

Start 30.0 MHz

#Res BW 100 kHz FVEBW 100 kHz* Fhweep (FSwp) 1.000 (2001 pis)|

et gt iz St

Start 30.0 MHz
#Res BW 100 kHz

Carar Frog 515.000000 MHz
-

P Cofet 85
Fef 20,00 dBm

-

Stop 1.0000 GHz

FVEW 300 kHz* Fweep [FEwp) 1.600 8 (2001 pis)

30MHz~1GHz

et st g
Conter Froq 2.000000000 GHz
7D Tt

P Cofaet 23 48
Fef 20,00 dBm

Start 1,000 GHz
#Res BW 1.0 MHz

Stop 3.000 GHz
SVEW 3.0 MHz* #Gweep (FSwp) 1.000 5 {40001 pts)

Start 1,000 GHz
#Res BW 1.0 MHz

30MHz~1GHz

000 GHz

SVEW 1.0 MHz* #Gweep (FSwg) 1,000 5 {B001 pts)

)

Ref 20.00 GBm

Start 3.000 GHz
#Res BW 1.0 MHz

Canter Froq 6.500000000 G

e Cofnt 143 68

1GHz~3GHz

10,000 GHz

SVEW 1.0 MHz* #Gweep (FSwg) 1,000 5 {B001 pts)

Start 3.000 GHz

Canter Froq 6.500000000 G

#Res BW 1.0 MHz

1GHz~3GHz

et i Aty et

\ Y/

10,000 GHz
FVEW 3.0 MHZ*

FGweep (FSwp) 1.000 s ({40001 pis)

3GHz~10GHz

3GHz~10GHz

1RB#0

1RB#0

TEL : +86-755 2302 9901

FAX : +86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 26-10MHz Channel Bandwidth
Middle Channel

) )

‘Canter Freq 515.000000 MHz
-

‘Canter Freq 515.000000 MHz
-

P Cofet 858 4B - P Cofet 858 4B
Fef 20,00 dBm Fef 20.00 dBm

Start 30.0 MHz Stop 1.0000 GHz

Stop 1.0000 GHz
#Res BW 100 kHz FVEBW 100 kHz* Fhweep (FSwp) 1.000 (2001 pis)| #Res BW 100 kHz FVEBW 100 kHz*

FSweep (FSwp) 1.000 s (2001 pis)

30MHz~1GHz 30MHz~1GHz

)

Canter Froq 2.000000000 G

e Ciffaet 23 4B
Fef 20,00 dBm

Start 1.000 GHz o X GHz Start 1.000 GHz
#Res BW 1.0 MHz SVEW 3.0 MHz* #Gweep (FSwp) 1.000 5 {40001 pts) #Res BW 1.0 MHz SVEW 3.0 MHz*

#Gweep (FSwg) 1,000 5 {B001 pts)

1GHz~3GHz 1GHz~3GHz

) )

Carter Froq 6.500000000 G : - o Conter Froq 6.500000000 G

e Cofnt 143 68
Fef 20,00 dBm

Start 1.000 GHz Siop 10,000 GHr
#Res BW 1.0 MHz SVEW 3.0 MHz* #Gweep (FSwp) 1000 s {40001 pts) Res BW 1.0 MHz SVEW 3.0 MHz*

Start 1.000 GHz Biop 10,000 GHz
Fhweep (FEwp) 1.000 s (10001 ps))

3GHz~10GHz 3GHz~10GHz
1RB#0 1RB#0

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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HUAK TESTING

LTE FDD Band 26-10MHz Channel Bandwidth

High Channel

et st g
‘Canter Freq 515.000000 MHz
Pl

P Cofet 858 4B
Fef 20,00 dBm

Start 30.0 MHz

#Res BW 100 kHz FVEBW 100 kHz* Fhweep (FSwp) 1.000 (2001 pis)|

)

‘Canter Freq 515.000000 MHz
-

P Cofet 858 4B
Fef 20,00 dBm

Start 30.0 MHz

#Res BW 100 kHz FVEBW 100 kHz*

FSweep (FSwp) 1.000 s (2001 pis)

30MHz~1GHz

et st g
Conter Frag 2 (00000000 GHz
7D Tt

P Cofaet 23 48
Fef 20,00 dBm

Start 1,000 GHz

Stop 3.000 GHz
#Res BW 1.0 MHz SVEW 3.0 MHz* #Gweep (FSwp) 1.000 5 {40001 pts)

Start 1,000 GHz

#Res BW 1.0 MHz FVEW 3.0 MHZ*

30MHz~1GHz

Stop 1,000 GHr

#Gweep (FSwg) 1,000 5 {B001 pts)

1GHz~3GHz

)

Canter Froq 6.500000000 G

e Cofnt 143 68
Fef 20,00 dBm

)

Canter Froq 6.500000000 G

1GHz~3GHz

Start 3.000 GHz

#Res BW 1.0 MHz

FVEW 3.0 MHZ*

#Gweep (FSwg) 1,000 5 {B001 pts)

10,000 GHz Start 3.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz

SVEW 1.0 MHz* #Gweep (FSwg) 1,000 5 {B001 pts)

3GHz~10GHz

3GHz~10GHz

1RB#0

1RB#0

TEL : +86-755 2302 9901 FAX :

+86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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HUAK TESTING

LTE FDD Band 26-15MHz Channel Bandwidth
Low Channel

et st g
‘Canter Freq 515.000000 MHz
L)

P Cofet 858 4B
Fef 20,00 dBm

#Res BW 100 kHz FVEBW 100 kHz*

Fhweep (FPwp) 1.000 5 (2001 pis)

At St e Syt 4

‘Canter Freq 515.000000 MHz
-

P Cofet 858 4B
Fef 20,00 dBm

Start 30.0 MHz
#Res BW 100 kHz FVEBW 100 kHz*

Stop 1.0000 GHz
FSweep (FSwp) 1.000 s (2001 pis)

30MHz~1GHz 30MHz~1GHz

Corar Frog 2. 000000000 GHz a o Cer Ll
Center Frag 2000000000 GH: NN - . B g Fres Fun
Fanen 30 @8 Fanen 30 @8

P Cofaet 23 48
Fef 20,00 dBm

Start 1,000 GHz Stop 3.000 GHz Start 1,000 GHz Stop 3,000 GHz
#Res BW 1.0 MHz FVEW 3.0 MHz* Fhweep (FSwp) 1.000 s (40001 pts. #Res BW 1.0 MHz FVEW 3.0 MHz* FGweep (FSwp) 1.000 s (40001 pts)

1GHz~3GHz 1GHz~3GHz

Certer Frog 6.5000000 vy Type: AMES © e Certer Frog 6.500000000

/M T R\

Ried Offint 143 B e Ried Offint 143 B
Ref 20.00 GBm - Ref 20.00 dBm

Start 3.000 GHz Stop 10.000 GHz Start 3.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz FVEW 3.0 MHZ* Fhweep (FSwp) 1.000 s (40001 pts)| #Res BW 1.0 MHz FVEW 3.0 MHZ* Fhweep (FSwp) 1.000 s (40001 pts)|

3GHz~10GHz 3GHz~10GHz
1RB#0 1RB#0

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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HUAK TESTING

LTE FDD Band 26-15MHz Channel Bandwidth
Middle Channel

et st g
‘Canter Freq 515.000000 MHz
-

P Cofet 858 4B
Fef 20,00 dBm

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz FVEBW 100 kHz* Fhweep (FSwp) 1.000 (2001 pis)|

)

‘Canter Freq 515.000000 MHz
-

P Cofet 858 4B
Fef 20,00 dBm

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz FVEBW 100 kHz* Fhweep (FSwp) 1.000 (2001 pis)|

30MHz~1GHz

30MHz~1GHz

)

Canter Froq 2.000000000 G

e Ciffaet 23 4B
Fef 20,00 dBm

Start 1,000 GHz Stop 3,000 GHz Start 1,000 GHz op 3.000 GHz
#Res BW 1.0 MHz FVEW 3.0 MHz* FGweep (FSwp) 1.000 s (40001 pts) #Res BW 1.0 MHz FVEW 3.0 MHz* Fhweep (FSwp) 1.000 s (40001 pts)|

1GHz~3GHz 1GHz~3GHz

) )

Center Frag 6500000000 G Canter Froq 6.500000000 G

e Cofnt 143 68
Fef 20,00 dBm

Start 3.000 GHz Stop 10.000 GHz Start 3.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz FVEW 3.0 MHZ* Fhweep (FSwp) 1.000 s (40001 pts)| #Res BW 1.0 MHz FVEW 3.0 MHZ* Fhweep (FSwp) 1.000 s (40001 pts)|

3GHz~10GHz
1RB#0

3GHz~10GHz
1RB#0

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 26-15MHz Channel Bandwidth
High Channel

et st g
‘Canter Freq 515.000000 MHz
Pl

P Cofet 858 4B
Fef 20,00 dBm

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz FVEBW 100 kHz* Fhweep (FSwp) 1.000 (2001 pis)|

)

‘Canter Freq 515.000000 MHz
-

P Cofet 858 4B
Fef 20,00 dBm

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz FVEBW 100 kHz* Fhweep (FSwp) 1.000 (2001 pis)|

30MHz~1GHz

et st g
Conter Frag 2 (00000000 GHz
7D Tt

P Cofaet 23 48
Fef 20,00 dBm

Start 1.000 GHz Stop 3.000 GHz
#Res BW 1.0 MHz SVEW 3.0 MHz* #Gweep (FSwp) 1.000 5 {40001 pts)

30MHz~1GHz

Start 1.000 GHz Stop 1.000 GHr
#Res BW 1.0 MHz SVEW 3.0 MHz* #Gweep (FSwp) 1.000 5 {40001 pts)

1GHz~3GHz

)

Canter Froq 6.500000000 G

e Cofnt 143 68
Fef 20,00 dBm

Start 1.000 GHz Siop 10,000 GHr
#Res BW 1.0 MHz SVEW 3.0 MHz* #Gweep (FSwp) 1000 s {40001 pts)

1GHz~3GHz

)

Canter Froq 6.500000000 G

Start 1.000 GHz Siop 10,000 GHr
#Res BW 1.0 MHz SVEW 3.0 MHz* #Gweep (FSwp) 1000 s {40001 pts)

3GHz~10GHz

3GHz~10GHz

1RB#0

1RB#0

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China



wUA4

5.6. Field Strength of Spu

5.6.1. Test Specification
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rious Radiation Measurement

Test Requirement:

FCC part22.917

Test Method:

FCC part 2.1053

30MHz~20GHz -13dBm

Limit:
From 30MHz to 1GHz
RX Antenna
|- 3m
T& EUT
80cm [
Metal Full Soldered Ground Pllane
—
System Simulator Spectrum Analyzer | Receiver
Test setup:
Above 1GHz

= .

Spectrum Anahyzer / Receiver

System Simulator

Test Procedure:

1. The testing follows FCC KDB 971168 D01v03
Section 5.8 and ANSI / TIA-603-D-2010Section
2.2.12.

2. The EUT was placed on a rotatable wooden table 0.8
meters above the ground.

3. The EUT was set 3 meters from the receiving
antenna, which was mounted on the antenna tower.

4. The table was rotated 360 degrees to determine the
position of the highest spurious emission.

5. The height of the receiving antenna is varied between
one meter and four meters to search for the maximum
spurious emission for both horizontal and vertical
polarizations.

TEL : +86-755 2302 9901

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

\ LY/



wUA4

@} HUAK TESTING Page 54 of 64 Report No.: HK2407314284-10E

6. Make the measurement with the spectrum analyzer's
RBW = 1MHz, VBW = 3MHz, taking record of
maximum spurious emission.

7. A horn antenna was substituted in place of the EUT
and was driven by a signal generator.

8. Tune the output power of signal generator to the
same emission level with EUT maximum spurious
emission.

9. Taking the record of output power at antenna port.

10. Repeat step 7 to step 8 for another polarization.

11. EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx

Antenna Gain

12. ERP (dBm) = EIRP - 2.15

13. The RF fundamental frequency should be excluded
against the limit line in the operating frequency band.

Test results: PASS

Radiated Measurement:

Remark:

1. We were tested all RB Configuration refer 3GPP TS136 521 for each Channel Bandwidth
of LTE FDD Band 26; recorded worst case for each Channel Bandwidth of LTE FDD Band
26.

2. EIRP=Ppea(dBm)-P(dB) +G,(dBi)

3. We were not recorded other points as values lower than limits.

4. Margin = Limit - EIRP

LTE FDD Band 26 _Channel Bandwidth 1.4MHz_QPSK Low Channel

Frequency | - Puea Pa Diatance Antce;?ma IFE)IeRaiI; Limit~ Margin Polarization

(MHz) (dBm) | (dB) Gain(dB) | (dBm) (dBm) (dB)
1649.4 -35.23 | 2.86 3.00 7.25 -30.84 | -13.00 | 17.84 H
2474 1 -43.95 | 2.94 3.00 9.53 -37.36 | -13.00 | 24.36 H
1649.4 -43.79 | 2.86 3.00 7.25 -394 | -13.00 26.4 \Y
2474 1 -46.73 | 2.94 3.00 9.53 -40.14 | -13.00 | 27.14 \Y
LTE FDD Band 26 _Channel Bandwidth 1.4MHz_QPSK _Middle Channel
G e .

Frequency | Puea Pl : a EIRP Limit | Margin o
(MHz) (dBm) | (dB) Diatance égit:?anBa) (dBm) | (dBm) (dB) Polarization
1673.0 -35.58 | 2.86 3.00 7.25 -31.19 | -13.00 | 18.19 H
2509.5 -43.1 2.94 3.00 9.53 -36.51 | -13.00 | 23.51 H
1673.0 -44 .28 | 2.86 3.00 7.25 -39.89 | -13.00 | 26.89 \Y
2509.5 -47.28 | 2.94 3.00 9.53 -40.69 | -13.00 | 27.69 \Y

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 26 Channel Bandwidth 1.4MHz QPSK High Channel

Page 55 of 64

Report No.:

HK2407314284-10E

G - .
Frequency | Puea Pq : a EIRP | Limit | Margin s
Diatance | Antenna Polarization
(MHz) (dBm) | (dB) Gain(dB) (dBm) | (dBm) (dB)
1696.6 -45.82 | 2.86 3.00 7.82 -40.86 | -13.00 | 27.86 H
2544.9 -46.79 | 2.94 3.00 9.35 -40.38 | -13.00 | 27.38 H
1696.6 -45.6 | 2.86 3.00 7.82 -40.64 | -13.00 | 27.64 V
2544.9 -47.99 | 2.94 3.00 9.35 -41.58 | -13.00 | 28.58 V
LTE FDD Band 26 Channel Bandwidth 3MHz QPSK Low Channel
G Peak i :
Frequency | Puea Pq . a Limit | Margin s
Diatance | Antenna | EIRP Polarization
(MHz) (dBm) | (dB) Gain(dB) | (dBm) (dBm) (dB)
1651.0 -46.42 | 2.86 3.00 7.25 -42.03 | -13.00 | 29.03 H
2476.5 -43.96 | 2.94 3.00 9.53 -37.37 | -13.00 | 24.37 H
1651.0 -46.23 | 2.86 3.00 7.25 -41.84 | -13.00 | 28.84 V
2476.5 -48.38 | 2.94 3.00 9.53 -41.79 | -13.00 | 28.79 V
LTE FDD Band 26 Channel Bandwidth 3MHz QPSK Middle Channel
G - .
Frequency | Ppuea Pq : a EIRP | Limit | Margin s
Diatance | Antenna Polarization
(MHz) (dBm) | (dB) Gain(dB) (dBm) | (dBm) (dB)
1673.0 -45.23 | 2.86 3.00 7.25 -40.84 | -13.00 | 27.84 H
2509.5 -43.64 | 2.94 3.00 9.53 -37.05 | -13.00 | 24.05 H
1673.0 -47.14 | 2.86 3.00 7.25 -42.75 | -13.00 | 29.75 V
2509.5 -48.41 | 2.94 3.00 9.53 -41.82 | -13.00 | 28.82 V
LTE FDD Band 26 _Channel Bandwidth 3MHz QPSK_High Channel
G - .
Frequency | Puea P , a EIRP Limit | Margin o
Diatance | Antenna Polarization
(MHz) (dBm) | (dB) Gain(dB) (dBm) | (dBm) (dB)
1695.0 -46.05 | 2.86 3.00 7.82 -41.09 | -13.00 | 28.09 H
2542.5 -46.06 | 2.94 3.00 9.35 -39.65 | -13.00 | 26.65 H
1695.0 -44 .95 | 2.86 3.00 7.82 -39.99 | -13.00 | 26.99 V
25425 -47.67 | 2.94 3.00 9.35 -41.26 | -13.00 | 28.26 V
LTE FDD Band 26_Channel Bandwidth 5SMHz_ QPSK Low Channel
G Peak i .
Frequency | Puea Pa , a Limit | Margin e
Diatance | Antenna | EIRP Polarization
(MHz) (dBm) | (dB) Gain(dB) | (dBm) (dBm) (dB)
1653.0 -45.14 | 2.86 3.00 7.25 -40.75 | -13.00 | 27.75 H
2479.5 -44.86 | 2.94 3.00 9.53 -38.27 | -13.00 | 25.27 H
1653.0 -46.06 | 2.86 3.00 7.25 -41.67 | -13.00 | 28.67 V
2479.5 -48.12 | 2.94 3.00 9.53 -41.53 | -13.00 | 28.53 V

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 26 Channel Bandwidth 5MHz QPSK Middle Channel
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G - .
Frequency | Puea Pq : a EIRP | Limit | Margin s
Diatance | Antenna Polarization
(MHz) (dBm) | (dB) Gain(dB) (dBm) | (dBm) (dB)
1673.0 -46.19 | 2.86 3.00 7.25 -41.8 | -13.00 | 28.8 H
2509.5 -46.26 | 2.94 3.00 9.53 -39.67 | -13.00 | 26.67 H
1673.0 -45.05 | 2.86 3.00 7.25 -40.66 | -13.00 | 27.66 V
2509.5 -48.21 | 2.94 3.00 9.53 -41.62 | -13.00 | 28.62 V
LTE FDD Band 26 _Channel Bandwidth 5SMHz QPSK _High Channel
G \ o h
Frequency | Puea Pa . a EIRP | Limit | Margin L
Diatance | Antenna Polarization
(MHz) (dBm) | (dB) Gain(dB) (dBm) | (dBm) (dB)
1693.0 -46.82 | 2.86 3.00 7.82 -41.86 | -13.00 | 28.86 H
2539.5 -45.07 | 2.94 3.00 9.35 -38.66 | -13.00 | 25.66 H
1693.0 -46.29 | 2.86 3.00 7.82 -41.33 | -13.00 | 28.33 V
2539.5 -A7.76 | 2.94 3.00 9.35 -41.35 | -13.00 | 28.35 V
LTE FDD Band 26 Channel Bandwidth 10MHz QPSK Low Channel
G _ .
Frequency | Puea P , a EIRP | Limit | Margin .
Diatance | Antenna Polarization
(MHz) (dBm) | (dB) Gain(dB) (dBm) | (dBm) (dB)
1658.0 -44.57 | 2.86 3.00 7.25 -40.18 | -13.00 | 27.18 H
2487.0 -43.52 | 2.94 3.00 9.53 -36.93 | -13.00 | 23.93 H
1658.0 -45.68 | 2.86 3.00 7.25 -41.29 | -13.00 | 28.29 V
2487.0 -46.96 | 2.94 3.00 9.53 -40.37 | -13.00 | 27.37 V
LTE FDD Band 26 Channel Bandwidth 10MHz QPSK Middle Channel
G - .
Frequency | Puea P , a EIRP | Limit | Margin .
Diatance | Antenna Polarization
(MHz) (dBm) | (dB) Gain(dB) (dBm) | (dBm) (dB)
1673.0 -45.82 | 2.86 3.00 7.25 -41.43 | -13.00 | 28.43 H
2509.5 -47.04 | 2.94 3.00 9.53 -40.45 | -13.00 | 27.45 H
1673.0 -45.05 | 2.86 3.00 7.25 -40.66 | -13.00 | 27.66 V
2509.5 -46.21 | 2.94 3.00 9.53 -39.62 | -13.00 | 26.62 V
LTE FDD Band 26 _Channel Bandwidth 10MHz QPSK High Channel
G 4 .
Frequency | Puea Pa , a EIRP Limit | Margin s
Diatance | Antenna Polarization
(MHz) (dBm) | (dB) Gain(dB) (dBm) | (dBm) (dB)
1688.0 -46.04 | 2.86 3.00 7.82 -41.08 | -13.00 | 28.08 H
2532.0 -44.91 | 2.94 3.00 9.35 -38.5 | -13.00 | 25.5 H
1688.0 -43.69 | 2.86 3.00 7.82 -38.73 | -13.00 | 25.73 V
2532.0 -48.03 | 2.94 3.00 9.35 -41.62 | -13.00 | 28.62 V
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LTE FDD Band 26 Channel Bandwidth 15MHz QPSK Low Channel

G - .
Frequency | Puea Pq : a EIRP | Limit | Margin s
Diatance | Antenna Polarization
(MHz) (dBm) | (dB) Gain(dB) (dBm) | (dBm) (dB)
1663.0 -43.54 | 2.86 3.00 7.25 -39.15 | -13.00 | 26.15 H
24945 -46.29 | 2.94 3.00 9.53 -39.7 | -13.00 | 26.7 H
1663.0 -44.23 | 2.86 3.00 7.25 -39.84 | -13.00 | 26.84 V
24945 -46.61 | 2.94 3.00 9.53 -40.02 | -13.00 | 27.02 V
LTE FDD Band 26 Channel Bandwidth 15MHz QPSK Middle Channel
G - !
Frequency | Puea Pq . a EIRP | Limit | Margin s
Diatance | Antenna Polarization
(MHz) (dBm) | (dB) Gain(dB) (dBm) | (dBm) (dB)
1673.0 -46.38 | 2.86 3.00 7.25 -41.99 | -13.00 | 28.99 H
2509.5 -45.28 | 2.94 3.00 9.53 -38.69 | -13.00 | 25.69 H
1673.0 -43.65 | 2.86 3.00 7.25 -39.26 | -13.00 | 26.26 V
2509.5 -48.18 | 2.94 3.00 9.53 -41.59 | -13.00 | 28.59 V
LTE FDD Band 26 _Channel Bandwidth 15MHz_ QPSK High Channel
G - .
Frequency | Puea Pa : a EIRP | Limit | Margin L
Diatance | Antenna Polarization
(MHz) (dBm) | (dB) Gain(dB) (dBm) | (dBm) (dB)
1683.0 -45.51 | 2.86 3.00 7.82 -40.55 | -13.00 | 27.55 H
25245 -43.88 | 2.94 3.00 9.35 -37.47 | -13.00 | 24.47 H
1683.0 -46.64 | 2.86 3.00 7.82 -41.68 | -13.00 | 28.68 \
25245 -47.38 | 2.94 3.00 9.35 -40.97 | -13.00 | 27.97 V
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Frequency | Pum Pq Ga Peak Limit | Margin
ea °. | Diatance | Antenna | EIRP Polarization
(MHz) (dBm) | (dB) Gain(dB) | (dBm) (dBm) | (dB)
1649.4 -45.19 | 2.86 3.00 7.25 -40.8 | -13.00 | 27.8 H
24741 -44.76 | 2.94 3.00 9.53 -38.17 | -13.00 | 25.17 H
1649.4 -45.54 | 2.86 3.00 7.25 -41.15 | -13.00 | 28.15 V
24741 -47.93 | 2.94 3.00 9.53 -41.34 | -13.00 | 28.34 V
LTE FDD Band 26 _Channel Bandwidth 1.4MHz 16QAM _ Middle Channel
G . !
Frequency | Puea Pq . a EIRP | Limit | Margin s
Diatance | Antenna Polarization
(MHz) (dBm) | (dB) Gain(dB) (dBm) | (dBm) | (dB)
1673.0 -45.56 | 2.86 3.00 7.25 -41.17 | -13.00 | 28.17 H
2509.5 -45.19 | 2.94 3.00 9.53 -38.6 | -13.00 | 25.6 H
1673.0 -46.63 | 2.86 3.00 7.25 -42.24 | -13.00 | 29.24 V
2509.5 -48.04 | 2.94 3.00 9.53 -41.45 | -13.00 | 28.45 V
LTE FDD Band 26 _Channel Bandwidth 1.4MHz 16QAM _ High Channel
G - .
Frequency | Ppuea Pq : a EIRP | Limit | Margin s
Diatance | Antenna Polarization
(MHz) (dBm) | (dB) Gain(dB) (dBm) | (dBm) | (dB)
1696.6 -45.13 | 2.86 3.00 7.82 -40.17 | -13.00 | 27.17 H
2544.9 -46.11 | 2.94 3.00 9.35 -39.7 | -13.00 | 26.7 H
1696.6 -45.56 | 2.86 3.00 7.82 -40.6 | -13.00 | 27.6 V
2544 .9 -50.24 | 2.94 3.00 9.35 -43.83 | -13.00 | 30.83 V
LTE FDD Band 26 _Channel Bandwidth 3MHz 16QAM _ Low Channel
G Peak - .
Frequency | Puea Pg . a Limit | Margin oL
Diatance | Antenna | EIRP Polarization
(MHz) (dBm) | (dB) Gain(dB) | (dBm) (dBm) | (dB)
1651.0 -45.96 | 2.86 3.00 7.25 -41.57 | -13.00 | 28.57 H
2476.5 -43.49 | 2.94 3.00 9.53 -36.9 | -13.00 | 23.9 H
1651.0 -45.52 | 2.86 3.00 7.25 -41.13 | -13.00 | 28.13 V
2476.5 -48.09 | 2.94 3.00 9.53 -41.5 | -13.00 | 28.5 V
LTE FDD Band 26 _Channel Bandwidth 3MHz_16QAM _ Middle Channel
G 2 .
Frequency | Puea Pa , a EIRP Limit | Margin e
Diatance | Antenna Polarization
(MHz) (dBm) | (dB) Gain(dB) (dBm) | (dBm) | (dB)
1673.0 -46.42 | 2.86 3.00 7.25 -42.03 | -13.00 | 29.03 H
2509.5 -45.37 | 2.94 3.00 9.53 -38.78 | -13.00 | 25.78 H
1673.0 -44.95 | 2.86 3.00 7.25 -40.56 | -13.00 | 27.56 V
2509.5 -47.76 | 2.94 3.00 9.53 -41.17 | -13.00 | 28.17 V
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LTE FDD Band 26 Channel Bandwidth 3MHz 16QAM High Channel

G - .
Frequency | Puea Pq : a EIRP | Limit | Margin s
Diatance | Antenna Polarization
(MHz) (dBm) | (dB) Gain(dB) (dBm) | (dBm) (dB)
1695.0 -44.29 | 2.86 3.00 7.82 -39.33 | -13.00 | 26.33 H
25425 -42.87 | 2.94 3.00 9.35 -36.46 | -13.00 | 23.46 H
1695.0 -45.29 | 2.86 3.00 7.82 -40.33 | -13.00 | 27.33 V
25425 -49.96 | 2.94 3.00 9.35 -43.55 | -13.00 | 30.55 V
LTE FDD Band 26 Channel Bandwidth 5MHz 16QAM  Low Channel
G Peak - :
Frequency | Puea Pq . a Limit | Margin s
Diatance | Antenna | EIRP Polarization
(MHz) (dBm) | (dB) Gain(dB) | (dBm) (dBm) (dB)
1653.0 -45.88 | 2.86 3.00 7.25 -41.49 | -13.00 | 28.49 H
2479.5 -44.82 | 2.94 3.00 9.53 -38.23 | -13.00 | 25.23 H
1653.0 -46.17 | 2.86 3.00 7.25 -41.78 | -13.00 | 28.78 V
2479.5 -48.29 | 2.94 3.00 9.53 -41.7 | -13.00 | 28.7 V
LTE FDD Band 26 _Channel Bandwidth 5SMHz_ 16QAM _ Middle Channel
G - .
Frequency | Ppuea Pq : a EIRP | Limit | Margin s
Diatance | Antenna Polarization
(MHz) (dBm) | (dB) Gain(dB) (dBm) | (dBm) (dB) NS
1673.0 -45.42 | 2.86 3.00 7.25 -41.03 | -13.00 | 28.03 H ?ﬁ
2509.5 -46.9 | 2.94 3.00 9.53 -40.31 | -13.00 | 27.31 H I
1673.0 -44 .95 | 2.86 3.00 7.25 -40.56 | -13.00 | 27.56 V -
2509.5 -46.97 | 2.94 3.00 9.53 -40.38 | -13.00 | 27.38 V é
LTE FDD Band 26 Channel Bandwidth 5MHz 16QAM  High Channel
G - .
Frequency | Puea P , a EIRP Limit | Margin o
Diatance | Antenna Polarization
(MHz) (dBm) | (dB) Gain(dB) (dBm) | (dBm) (dB)
1693.0 -44 .98 | 2.86 3.00 7.82 -40.02 | -13.00 | 27.02 H
2539.5 -45.26 | 2.94 3.00 9.35 -38.85 | -13.00 | 25.85 H
1693.0 -47.36 | 2.86 3.00 7.82 -42.4 | -13.00 | 294 V
2539.5 -49.67 | 2.94 3.00 9.35 -43.26 | -13.00 | 30.26 V
LTE FDD Band 26 _Channel Bandwidth 10MHz_16QAM _ Low Channel
G 2 .
Frequency | Puea Pa , a EIRP Limit | Margin e
Diatance | Antenna Polarization
(MHz) (dBm) | (dB) Gain(dB) (dBm) | (dBm) (dB)
1658.0 -45.11 | 2.86 3.00 7.25 -40.72 | -13.00 | 27.72 H
2487.0 -44.84 | 2.94 3.00 9.53 -38.25 | -13.00 | 25.25 H
1658.0 -46.94 | 2.86 3.00 7.25 -42.55 | -13.00 | 29.55 V
2487.0 -48.36 | 2.94 3.00 9.53 -41.77 | -13.00 | 28.77 V
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G . :
Frequency | Puea Pq : a EIRP | Limit | Margin s
Diatance | Antenna Polarization
(MHz) (dBm) | (dB) Gain(dB) (dBm) | (dBm) | (dB)
1673.0 -45.8 | 2.86 3.00 7.25 -41.41 | -13.00 | 28.41 H
2509.5 -45.99 | 2.94 3.00 9.53 -394 | -13.00 | 26.4 H
1673.0 -44.92 | 2.86 3.00 7.25 -40.53 | -13.00 | 27.53 V
2509.5 -46.89 | 2.94 3.00 9.53 -40.3 | -13.00 | 27.3 V
LTE FDD Band 26 _Channel Bandwidth 10MHz 10QAM _ High Channel
G . :
Frequency | Puea Pq . a EIRP | Limit | Margin s
Diatance | Antenna Polarization
(MHz) (dBm) | (dB) Gain(dB) (dBm) | (dBm) | (dB)
1688.0 -45.36 | 2.86 3.00 7.82 -404 | -13.00 | 27.4 H
2532.0 -44.96 | 2.94 3.00 9.35 -38.55 | -13.00 | 25.55 H
1688.0 -47.16 | 2.86 3.00 7.82 -42.2 | -13.00 | 29.2 V
2532.0 -48.17 | 2.94 3.00 9.35 -41.76 | -13.00 | 28.76 V
LTE FDD Band 26 _Channel Bandwidth 15MHz_16QAM _ Low Channel
G - :
Frequency | Ppuea Pq : a EIRP | Limit | Margin s
Diatance | Antenna Polarization
(MHz) (dBm) | (dB) Gain(dB) (dBm) | (dBm) | (dB)
1663.0 -45.09 | 2.86 3.00 7.25 -40.7 | -13.00 | 27.7 H
2494.5 -45.19 | 2.94 3.00 9.53 -38.6 | -13.00 | 25.6 H
1663.0 -44.04 | 2.86 3.00 7.25 -39.65 | -13.00 | 26.65 V
2494.5 -48.08 | 2.94 3.00 9.53 -41.49 | -13.00 | 28.49 V
LTE FDD Band 26 _Channel Bandwidth 15MHz_16QAM _ Middle Channel
G - .
Frequency | Puea P , a EIRP Limit | Margin o
Diatance | Antenna Polarization
(MHz) (dBm) | (dB) Gain(dB) (dBm) | (dBm) | (dB)
167.03 -44.93 | 2.86 3.00 7.25 -40.54 | -13.00 | 27.54 H
2509.5 -46.05 | 2.94 3.00 9.53 -39.46 | -13.00 | 26.46 H
167.03 -43.18 | 2.86 3.00 7.25 -38.79 | -13.00 | 25.79 V
2509.5 -47.26 | 2.94 3.00 9.53 -40.67 | -13.00 | 27.67 V
LTE FDD Band 26 _Channel Bandwidth 15MHz 10QAM _ High Channel
G i .
Frequency | Puea Pa , a EIRP Limit | Margin e
Diatance | Antenna Polarization
(MHz) (dBm) | (dB) Gain(dB) (dBm) | (dBm) | (dB)
1683.0 -45.09 | 2.86 3.00 7.82 -40.13 | -13.00 | 27.13 H
2524.5 -44.82 | 2.94 3.00 9.35 -38.41 | -13.00 | 25.41 H
1683.0 -47.01 | 2.86 3.00 7.82 -42.05 | -13.00 | 29.05 V
2524.5 4712 | 2.94 3.00 9.35 -40.71 | -13.00 | 27.71 V
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5.7. Frequency Stability Measurement

5.7.1. Test Specification

Test Requirement: FCC part 22.355
Test Method: FCC Part 2.1055
Limit: +2.5 ppm

Test Setup: ) @ o

Thermal Chamber

Test Procedures for Temperature Variation

1. The testing follows FCC KDB 971168 D01v03 Section
9.0.

2. The EUT was set up in the thermal chamber and
connected with the system simulator.

3. With power OFF, the temperature was decreased to
-30°C and the EUT was stabilized before testing.
Power was applied and the maximum change in
frequency was recorded within one minute.

4. With power OFF, the temperature was raised in 10°C
steps up to 50°C. The EUT was stabilized at each
step for at least half an hour. Power was applied and
the maximum frequency change was recorded within
one minute.

Test Procedures for Voltage Variation

1. The testing follows FCC KDB 971168 D01v03 Section
9.0.

2. The EUT was placed in a temperature chamber at
2515° C and connected with the system simulator.

3. The power supply voltage to the EUT was varied from
BEP to 115% of the nominal value measured at the
input to the EUT.

4. The variation in frequency was measured for the worst
case.

Test Result: PASS

Test Procedure:

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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TEST RESULTS

Remark:

1. We tested all RB Configuration refer 3GPP TS136 521 for each Channel Bandwidth of
LTE FDD Band 26; recorded worst case.

LTE Band 26, 1.4MHz bandwidth (worst case of all bandwidths)

Frequency Error vs Voltage

Voltage Frequency error (Hz) Frequency error (ppm) Limit
(V) QPSK 16QAM QPSK 16QAM (ppm)
4.25 2.15 10.10 0.002607 0.012247 2.50
5.0 12.53 2212 0.015193 0.026822 2.50
5.75 25.61 38.32 0.031054 0.046465 2.50
Frequency Error vs Temperature

Temperature Frequency error (Hz) Frequency error (ppm) Limit
(°C) QPSK 16QAM QPSK 16QAM (ppm)
-30° 24.81 12.13 0.029247 0.014299 2.50
-20° 10.39 32.77 0.012248 0.038630 2.50

-10° 37.14 1.87 0.043782 0.002204 2.50 P

0° 14.10 19.56 0.016621 0.023058 2.50 @

10° 45.42 38.64 0.053542 0.045550 2.50 4K

20° 20.23 2.40 0.023848 0.002829 2.50 S
30° 41.56 18.77 0.048992 0.022127 2.50

40° 31.23 37.55 0.036815 0.044265 2.50 S
50° 6.69 4.52 0.007886 0.005328 2.50
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6. PHOTOGRAPHS OF TEST SETUP
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7. PHOTOGRAPHS OF EUT

Refer to test report ANNEX A of external photos and ANNEX B of internal photos
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